vacobs

Lift Station Plan
City of Key West

Version: Final

City of Key West

Phase 1 Sewer Collection System Master Plan Development
September 26, 2023



vacobs

Lift Station Plan

City of Key West

Client name: City of Key West

Project name: Phase 1 Sewer Collection System Master Plan Development

Client reference: SE35032303 Project no: D3740002
Document no: Lift Station Plan Project manager: Erik Jorgensen
Version: Final Prepared by: Victoria Berry
Date: September 26, 2023

Document history and status

i Do i St

Draft 9/6/2023 Draft LS Plan VB, ML
Final 9/26/2023 Final LS Plan VB, ML ELJ DF

Distribution of copies

Version | Issue approved | Dateissued | Issuedto | Comments
Draft ELJ 9/6/2023 MW Electronic pdf version only
[...]
redundancy and should be evaluated further as a Priority 1 location. Additionally, six lift stations operate
at a maximum utilization of 50% or more suggesting that a review of redundancy needs using flow data
obtained in the next phase of investigation is performed. Contributing sources to potential high lift station
utilization could be due to the presence of I/l in the collection system and/or ragging or clogging of the
pumps affecting runtime and distorting the estimated flows used in this study. The recommendations
below are based on the findings of this study.

411 Temporary Flow Monitoring Field Data Collection

It is recommended that the City perform temporary flow monitoring as presented in the I/1 Plan. This data
should be used to further evaluate lift station performance under peak flow conditions. Flow monitoring

will also provide a better understanding of the magnitude of flows at the lift stations to further confirm lift
station capacity and utilization.

The findings from the lift station capacity and utilization analysis were performed in conjunction with the
I/1 Plan to identify locations for flow monitoring, as shown in Figure 4-1. The LS Plan added the following
lift stations to the list developed under the I/l Plan — Lift Stations J, M, S, and T.

Legend

ﬁ‘,} Richard A. Heyman Environmental Protection Facility
A\ Lift Station - Flow Monitoring Recommended
A Lift Station
Gravity Main
— Force Main

- - Lift Station District Boundary %

0 025 05 1 A
Miles

Fleming Key

Dredgers Key &

\ !
\ RN~
Wisteria [ ==X \Y i
} . - 1
Island ( G /
=\ 4
AT =
- = \
Sunset Key e \ A
~ vy
\‘ 1
\ ‘“
o
Key West Int'l _ _ _ [
Airport MK
1 gl
-
Fort Zachary (i
Taylor Historic
State Park

Figure 4-1. Flow Monitoring Location Recommendations

Lift Station Plan 22



Lift Station Plan
City of Key West

4.1.2 Development of a Sewer Collection System Hydraulic Model

Development of a sewer collection system hydraulic model is recommended to evaluate lift station
operating conditions to identify potential improvements at the lift stations to address lift station capacity
and redundancy needs. The recommended flow data should be obtained upstream and at the lift stations
to support model development and calibration.

None of the historical SSOs are known to be caused by pump failures or lift station operating conditions. A
hydraulic model can assist with identifying bottlenecks in the gravity collection system or determining
whether lift station capacity improvements are needed.

41.3 Continue Capital Plan Improvements at Lift Stations

The City should continue to implement improvements at the lift stations as identified in the 2015 Lift
Station Condition Assessment and should incorporate this program into the Capacity, Management, and
Maintenance (CMOM) Program under development by the City.

4.1.4 Quarterly Lift Station Review

The City should generate a daily Lift Station Runtime Report and compare the lift station runtimes from
quarter to quarter and the same quarter during the previous year. Lift stations with significant change
should be investigated to determine the cause of the change.

4.1.5 Lift Station Asset Management Plan/Program

The City has implemented an ongoing lift station asset management plan/program. The City hired an
Asset Manager in 2023 and has developed a capital plan for 2024. The City is making efforts to organize
collected data for apply predictive analytics and to resolve identified issues in an efficient and organized
manner.

Lift Station Plan 23



Lift Station Plan
City of Key West

5. Action Plan

The City proposes to implement the following Action Plan in response to Corrective Action Item C within
the CO (refer to Appendix A). Table 5-1 provides the Action Plan.

Table 5-1. Proposed Action Plan

Action Date

1) Sewer collection system flow monitoring recommended for the
support of the development of a sewer collection system hydraulic
model

2) Development of a sewer collection system hydraulic model

3) Complete a hydraulic analysis of the sewer collection system lift
station network to assess lift station capacity utilization and to identify June 30,

lift station capacity improvement and redundancy needs. 2025
Development of a 5-Year sewer collection system capital plan that September
incorporates recommended lift station capacity enhancements. 30, 2025

Lift Station Plan



Lift Station Plan
City of Key West

6. References

CH2M HILL (Jacobs). Sigsbee Force Main Upgrade Evaluation and Pump Station “F" Modifications.
November 2010.

CH2M HILL (Jacobs). City of Key West Wastewater Pump Stations Condition Report — Final Preliminary
Condition Report. July 2015.

United States of Environmental Protection Agency. Quick Guide for Estimating Infiltration and Inflow. June
2014. Quick Guide for Estimating Infiltration and Inflow, June 2014 (epa.gov).

Health Research, Inc., Health Education Services Division. Recommended Standards for Wastewater
Facilities. 2004. floridadep.gov/sites/default/files/10statestandards_wastewater.pdf

Lift Station Plan 25



Lift Station Plan
City of Key West

[Blank Page]

Lift Station Plan

26



APPENDIX A

CONSENT ORDER NO. 21-0581, DATED AUGUST 24, 2022






FLORIDA DEPARTMENT OF
Environmental Protection

South District
PO Box 2549
Fort Myers FL 33902-2549
SouthDistrict@FloridaDEP.gov

August 24, 2022

Kelly M. Crowe, P.E., Utilities Director
City of Key West

3140 Flagler Ave

Key West, FL 33040

Email: kcrowe@cityofkeywest-fl.gov

Re:  Monroe County — Domestic Wastewater
OGC Case No. 21-0581
Richard A. Heyman WWTP — Key West
Facility ID No. FLA147222

Dear Mr. Crowe:

Ron DeSantis
Governor

Jeanette Nuiez
Lt. Governor

Shawn Hamilton
Secretary

Enclosed is the signed and entered Consent Order to resolve the above referenced case.
This copy is for your records. Please note that all compliance dates begin from the date of

entry of this Order, which is August 24, 2022.

Upon satisfactory completion of all conditions of the Order, we will close this case and place

it in our inactive file.

If you have any questions, please contact Gary Hardie at Gary.Hardie@FloridaDEP.gov

or 305-289-7074. Your cooperation in resolving this case is appreciated.

Sincerely,
c/é/k%//é‘//”’é

Jennifer L. Carpenter

Acting District Director

South District Office

Department of Environmental Protection

Enclosure: Executed Consent Order

CC: Lea Crandall, FDEP Agency Clerk@dep.state.fl.us



mailto:kcrowe@cityofkeywest-fl.gov
mailto:Gary.Hardie@FloridaDEP.gov
mailto:Agency_Clerk@dep.state.fl.us

BEFORE THE STATE OF FLORIDA
DEPARTMENT OF ENVIRONMENTAL PROTECTION

STATE OF FLORIDA DEPARTMENT ) IN THE OFFICE OF THE
OF ENVIRONMENTAL PROTECTION ) SOUTH DISTRICT

)
V. ) OGCFILE NO. 21-0581

)
CITY OF KEY WEST )

)

CONSENT ORDER

This Consent Order (Order) is entered into between the State of Florida Department of
Environmental Protection (Department) and City of Key West (Respondent) to reach
settlement of certain matters at issue between the Department and Respondent.

The Department finds and Respondent admits the following:

1. The Department is the administrative agency of the State of Florida having the
power and duty to protect Florida’s air and water resources and to administer and enforce the
provisions of Chapter 403, Florida Statutes (F.S.), and the rules promulgated and authorized in
Title 62, Florida Administrative Code (F.A.C.). The Department has jurisdiction over the
matters addressed in this Order.

2. Respondent is a person within the meaning of Section 403.031(5), F.S.

St Respondent is the owner and is responsible for the operation of the Richard A.
Heyman WWTP-Key West (Facility), an existing 10.0 million gallons per day (MGD), annual
average daily flow (AADF) domestic wastewater treatment facility. The headworks consist of
three mechanical bar screens at 10 MGD, AADF, two grit removal systems and an odor control
system. The biological treatment units consist of: two aeration basins (total volume 3.33 MG),
one anoxic basin (0.97 MG), and one re-aeration basin (0.11 MG). Solids are removed from the
effluent by two clarifiers with a capacity of 10 MGD each and four cloth media filters. The
ultraviolet disinfection system consists of two UV-reactors. The facility has two offline chlorine
contact tanks (no chlorination). The residuals system consists of two sludge storage tanks (total

volume 0.44 MG) and two belt-filter presses (fed at 600 - 900 pounds dry solids per hour). The



DEP vs. City of Key West
Consent Order, OGC No. 21-0581

Page 2

effluent disposal method is by an underground injection well system consisting of 2 Class V
underground injection wells permitted under Department permit number(s) 327710-001-
UO/5W and 327710-002-UO/5W discharging to Class G-III ground water. The Facility is
operated under Wastewater Permit No. FLA147222 (Permit), which was issued on January 23,
2019 and will expire on January 22, 2024. The Facility is located at Trumbo Point Annex-
Fleming Key, in Monroe County, Florida (Property). Respondent owns the Property on which
the Facility is located.

4. The Department finds that the following violations occurred:

a) Respondent reported 9 unpermitted or unauthorized discharges not
involving surface or groundwater quality violations. Spill details are in Exhibit B
attached and incorporated to this Order. The Department finds that the discharges
violated Rule 62-604.130(1), F.A.C., and Section 403.161(1)(a), E.S.

b) Respondent reported an additional 2 unpermitted or unauthorized
discharges on September 13, 2020 that resulted in surface water quality violations at
Flagler Avenue and the Trumbo Point Annex. Spill details are in Exhibit B attached and
incorporated to this Order. The Department finds that the discharges violated Rules 62-
604.130(1) F.A.C., Rule 62-302.530(6)(c) F.A.C., and Section 403.161(1)(a), F.S.

C) Respondent has sampling data indicating elevated levels of Enterococcus
at various sampling locations within the City of Key West. The Department finds that
these elevated levels of bacteria violate Rule 62-302.530(6)(c) F.A.C. and Rule 62-
302.300(15) F.A.C. Sampling data was provided by the Respondent for the spills

documented below:

1) Sampling data associated with two spills on December 23, 2019 at
Front and Duval Streets and manholes on Flagler indicate levels of Enterococcus
exceeding surface water quality standards at Linda Avenue, 15th Street, 18th
Street, 11th Street and Venetian sampling locations.

2) Sampling data associated with the spill on September 13, 2020 at

Flagler Avenue indicate levels of Enterococcus exceeding surface water quality

DW/CO January 2022



DEP vs. City of Key West
Consent Order, OGC No. 21-0581

Page 3

standards at canal outfalls at Linda Avenue, Riviera Canal boat ramp, and

Riviera Street and 18t Street.

3) Sampling data associated with the spill on September 13, 2020 at

Trumbo Point Annex indicate levels of Enterococcus exceeding surface water

quality standards at Fleming Channel.

4) Sampling data associated with the spill on August 11, 2021 at

Seminal and Thompson Streets indicate levels of Enterococcus exceeding surface

water quality standards at the Jose Marti Lagoon, at Garrison Bight and

Roosevelt and at Garrison Bight Bridge North sampling locations.

5) Sampling data associated with the spill on August 17, 2021 at

Roosevelt and Kennedy Streets indicate levels of Enterococcus exceeding surface

water quality standards at the Ibis Bay Lagoon, Parrot Key Bridge, Gulf View

and Marriott Courtyard sampling locations.

d) Respondent failed to submit required notification to the Department in a
timely manner for the unauthorized discharge on July 23, 2020. The discharge was
reported on March 15, 2021. The Department finds that the failure to report in a timely
manner violated Rule 62-604.550(2)(c) F.A.C.

e) Respondent failed to meet permit imposed effluentlimitations for
Ultraviolet Light Transmittance, Total Nitrogen, Total Suspended Solids (TSS),
Ultraviolet Light Dosage, Total Phosphorus, Biological Oxygen Demand (BOD) and
Fecal Coliform from April 2020 to June 2021. Each exceedance is a violation of Rule 62-
600.410(1) F.A.C.

1) The Respondent had exceedances for Ultraviolet Light
Transmittance in January 2021, December 2020, October 2020 and September 2020.
Details are in Exhibit C attached and incorporated in this Order.

2) The Respondent had exceedances for Total Nitrogen in December
2020, November 2020, September 2020 and August 2020. Details are in Exhibit C

attached and incorporated in this Order.

DW/CO January 2022



DEP vs. City of Key West
Consent Order, OGC No. 21-0581
Page 4

3) The Respondent has exceedances for TSS in November 2020,
October 2020, and September 2020. Details are in Exhibit C attached and incorporated in

this Order.
4) The Respondent had an exceedance for Ultraviolet Light Dosage in
September 2020. Details are in Exhibit C attached and incorporated in this Order.
5) The Respondent had exceedances for Total Phosphorus in
November 2020 and September 2020. Details are in Exhibit C attached and incorporated
in this Order.
6) The Respondent had an exceedance for BOD in September 2020.
Details are in Exhibit C attached and incorporated in this Order.
7) The Respondent had exceedances for Fecal Coliform in June 2021,
September 2020, May 2020 and April 2020. Details are in Exhibit C attached and incorporated
in this Order.

Having reached a resolution of the matter Respondent and the Department mutually

agree and itis

ORDERED:

5. Respondent shall comply with the following corrective actions within the stated

time periods:

(A) Respondent shall submit to the Department an evaluation August 31, 2022
conducted by a professional engineer registered in the state of
Florida, of the UV disinfection system, to discover the cause or causes
of the violationsidentified in paragraph 4 above, and design
modifications to the UV disinfection system to prevent recurrence
and improve reliability such that with the largest flow capacity unit
out of service, the flow capacity of the remaining units shall be

sufficient to handle the peak wastewater flow.

August 31, 2022

As an interim short-term corrective action to improve UV system

DW/CO January 2022



DEP vs. City of Key West
Consent Order, OGC No. 21-0581
Page 5

reliability, Respondent shall install a working alarm system that
immediately alerts operators to at least the following UV system
malfunctions:

e Lamp/Ballast failure.

e Low UV Dose.

e Low UV Intensity.

e Low UV Transmittance.

(B) Respondent shall submit to the Department a plan and schedule
(hereinafter, I&I Plan) to reduce infiltration and inflow (I&I) into the
collection system. Referring to the EPA Quick Guide for Estimating
Infiltration and Inflow dated June 2014 which is attached to this
Order and also available at the following link:

https:/ /www3.epa.pov/regionl /sso/ pdfs/ QuickGuide4Estimating]
nfiltrationInflow.pdf, (copy provided as Attachment 1), the &I Plan
shall reduce ADW flow to less than 120.0 gallons per person per day
(gppd), reduce infiltration rate in gallons per day per inch of diameter
per mile of pipe (gpd/idm) to less than 1,500.0 gpd/idm, and reduce
the Average WWF divided by the population served to less than
275.0 gallons per person per day (gppd).

The actions in the [&I Plan shall have a completion date no later than

June 30, 2025.

If the Facility has not returned to compliance after completing the
actions in the I&I Plan, Respondent shall, submit to the Department a
permit application with a schedule to expand or upgrade the Facility
to bring Respondent into compliance with Permit FLA147222 and Fla.
Admin. Code Chapters 62-600, 62-604, 62-610, 62-620, and 62-640.

September 30, 2023

June 30, 2025

September 30, 2025

DW/CO January 2022




DEP vs. City of Key West
Consent Order, OGC No. 21-0581
Page 6

(C) Respondent shall submit a plan and schedule (hereinafter, Lift
Station Plan) to the Department for approval to bring all of the